



Textile Laboratory

Test Report

No: TXA0532 /2012 /PL

Date: Oct. 15, 2012

Page: 1 OF 2

Geotun Industry Co., Ltd.
No. 660, Sec. 4, Yuan-Lu Rd., Hsi-Hu Town,
Chang Hua Hsien, Taiwan, R.O.C.

The following sample was submitted and identified by the client as:

Sample Description : One sample of PVC tarpaulin in white (Face)/black (Back)

Sample Receiving Date : Oct. 05, 2012

Test Performance Period : Oct. 05 to Oct. 15, 2012

Test Performed : Selected test(s) as requested by applicant.

Test Results : For further details, please refer to the following page(s).

Signed for and on behalf of
SGS Taiwan Ltd.

Chang Chia Hao, Ronnie
Supervisor

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



Textile Laboratory

Test Report

No: TXA0532 /2012 /PL

Date: Oct. 15, 2012

Page: 2 OF 2

Test Results:

Flammability of Apparel Textiles (ASTM D1230 - 10)

Sample : One sample of PVC tarpaulin in white (Face)/black (Back)

Fabric Surface : Plain

Test sample direction performance: Length

	Original Sample		Sample after washing#		Classification
	Face	Back	Face	Back	
1.	DNI	DNI	DNI	DNI	Class 1
2.	DNI	DNI	DNI	DNI	
3.	DNI	DNI	DNI	DNI	
4.	DNI	DNI	DNI	DNI	
5.	DNI	DNI	DNI	DNI	
6.	DNI	DNI	DNI	DNI	
7.	DNI	DNI	DNI	DNI	
8.	DNI	DNI	DNI	DNI	
9.	DNI	DNI	DNI	DNI	
10.	DNI	DNI	DNI	DNI	

For Plain Surface textile fabrics:

DNI = Did not ignite

Remarks: Class 1 - Normal Flammability

Textiles meeting these requirements are generally accepted by the trade as having no unusual burning characteristics.

#Washing condition: AATCC 124 2006 - (1)IVAiii - Machine wash at 120±5°F
- using 1993 AATCC Standard Reference Detergent
- normal cycle - tumble dry durable press - 1 cycle.

*** End of Report ***

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.